
Enhanced Nitrogen Removal
for Slaughterhouse Wastewater
Using Novel Technologies

STRIVE
Report Series No.45

Science, Technology, Research and Innovation for the Environment (STRIVE) 2007-2013

The Science, Technology, Research and Innovation for the Environment (STRIVE) programme covers 

the period 2007 to 2013.

The programme comprises three key measures: Sustainable Development, Cleaner Production and 

Environmental Technologies, and A Healthy Environment; together with two supporting measures: 

EPA Environmental Research Centre (ERC) and Capacity & Capability Building. The seven principal 

thematic areas for the programme are Climate Change; Waste, Resource Management and Chemicals; 
[...]
Galway).

1.2 Slaughterhouse Wastewater

In 2005, the meat industry in Ireland had a turnover of
�3,713 million and employed 14,084 people (CSO,
2005). The value of exports of meat and meat
preparations has increased from �299.5 million in
2000 to �607.6 million in 2006 (CSO, 2007).
Slaughtering facilities that process more than 50 t/day

are licensed by the EPA, while those that process less
than 50 t/day are licensed by the Department of
Agriculture, Fisheries and Food (DAFF). All rendering
facilities in Ireland are licensed by the EPA. In 2008,
the EPA had 46 active licences for slaughterhouses
(EPA, 2008b), while, in 2005, DAFF had 217 active
licences for slaughtering facilities (DAFF, 2005). In
2008, the EPA had 12 active licences for rendering
plants, three of which include a slaughterhouse (EPA,
2008b).

Slaughterhouses produce high-strength wastewater
(EC, 2005a,b; EPA, 2006). The amount of wastewater
generated per cow is approximately 2 m3/day and
mainly originates in the rendering department and
holding yards of slaughterhouses (Johns et al., 1995).
In pig slaughterhouses, 1.6–8.3 m3 of water per tonne
of carcass are generated (EC, 2005a,b). Depending on
whether preliminary treatment is carried out and its
efficiency, the concentrations of contaminants in
slaughterhouse wastewater can be variable, with:

• Suspended solids (SS) of 250–5,000 mg/l; 

• Chemical oxygen demand (COD) of 1,000–20,000
mg/l;

• Total nitrogen (TN) of 150–10,000 mg/l; and

• Total phosphorus (TP) of 22–217 mg/l. 

For large-scale slaughterhouses, on-site biological
treatment is recommended by the European
Commission to remove organic carbon (C) and
nutrients before the wastewater is discharged to
surface waters, or local wastewater treatment plants
(EC, 2005a,b). If the treated effluent is discharged to a
water environment, it must satisfy emission standards.
The European Commission considers that the use of
sequencing batch reactors (SBRs) is amongst the best
available techniques (BATs) for slaughterhouse
wastewater treatment, as SBRs are capable of
removing organic C, nutrients and SS from
wastewater, and have low capital and operational
costs. Typical COD, TN and TP removals from



Enhanced nitrogen removal for slaughterhouse wastewater using novel technologies

2

slaughterhouse wastewater achieved in SBRs are
95%, 60–80%, and 40%, respectively (EC, 2005a,b).
SBRs are not able to remove N from slaughterhouse
wastewater as efficiently as COD because
slaughterhouse wastewater contains very high TN,
with a typical 5-day biochemical oxygen demand
(BOD5) to TN ratio of 7–9:1. 

Typically, biological N removal in SBRs is through pre-
denitrification, which occurs during the fill phase (or an
anoxic phase between the fill and the aerobic react
phases). Anoxic heterotrophic denitrifiers reduce
nitrate-N (NO3-N)/nitrite-N (NO2-N), which is produced
in the preceding operational cycle and remains in the
reactor after the draw phase, to nitrogen gas (N2).
Denitrifiers consume the readily biodegradable COD
(rbCOD). If simultaneous phosphorus (P) and N
removal is expected to be achieved in the reactor, P-
accumulating organisms (PAOs) will compete with
denitrifiers for rbCOD for anaerobic P release. This
competition between PAOs and denitrifiers will result in
unstable biological P removal if the influent wastewater
does not contain sufficient rbCOD. Therefore,
chemical precipitation is applied to guarantee a low
level of P in the effluent.

Slaughterhouse wastewaters are characterised by
high fats, grease and proteins. Fats are of particular
concern because, if the pH is high, there may be
saponification, by which the reaction of fats with
metallic bases leads to soap-like substances that are
harder to break down. Proteins are less readily
biodegradable than simple organics, so wastewater
treatment systems should incorporate longer hydraulic
retention times (HRTs) to account for this. A long HRT
is also needed to allow hydrolytic enzymes to break
down the fats. 

Although the presence of N and P in slaughterhouse
wastewater is said to inhibit the growth of filamentous
bacteria that cause activated sludge bulking (EC,
2005a,b), there is evidence of sludge bulking in
activated sludge systems treating slaughterhouse
wastewater. Travers and Lovett (1984) found that at
DO levels below 0.5 mg/l in a completely mixed
activated sludge system, there was a high sludge
volume index (SVI) (>250 ml/g) and large numbers of
filamentous bacteria, Microthrix parvicella. Other

filamentous bacteria found in slaughterhouse
wastewater treatment systems include Thiothrix spp.
and Type 021N, which were detected in an aerobic–
anoxic SBR treating wastewater from a pig
slaughterhouse (Jonsson, 2005). 

Foaming is a common occurrence in biological
treatment of slaughterhouse wastewater (Sroka et al.,
2004). Normally, foaming is caused by bacteria such
as Microthrix parvicella or Nocardia/Microthrix spp.
when fats and edible oils are present (Tchobanoglous
et al., 2003). It may also be caused by aeration with
diffusers, since slaughterhouse wastewater contains
fats or detergents (Eikelboom, 2000). 

1.3 Legislative Requirements

Slaughterhouse wastewater, which is sometimes
combined with rendering wastewater, is recognised as
a risk to the environment by the IPPC Directive
(2008/1/EC). This Directive requires that
slaughterhouses with a production capacity of greater
than 50 t/day and rendering facilities with a treatment
capacity exceeding 10 t/day be licensed and
monitored. 

The Urban Waste Water Treatment Directive
(91/271/EEC) sets out discharge standards to which
industries should comply (Table 1.1). In Ireland, these
directives are transposed into Irish law by the
Environmental Protection Agency (EPA) Act, 2003. In
addition, the Act also covers the licensing of
slaughtering facilities where the daily capacity exceeds
1,500 units (one sheep is equal to one unit, one pig is
equal to two units, and one head of cattle is equal to
five units). Facilities that render animal carcasses and
by-products are also covered by this Act.

1.4 Treating Slaughterhouse Wastewater

The treatment of slaughterhouse wastewater
comprises four stages: 

1. Preliminary;

2. Primary;

3. Secondary; and 

4. Tertiary treatments. 



X. Zhan et al. (2005-ET-MS-31-M3)

3

The raw wastewater is first screened to prevent any
large objects within the wastewater stream from
damaging or blocking any of the equipment in the
wastewater treatment plant. Then fats, oils and
greases (FOG) are removed using either a grease trap
or dissolved air flotation (DAF). The preliminary and
primary treatments of slaughterhouse wastewater are
summarised in Table 1.2. 

Secondary treatment for slaughterhouse wastewater
uses biological methods to reduce the pollutant loads
of organic matter, SS, N and P. Secondary biological

methods can be broken down into two types –
anaerobic treatment and aerobic treatment. 

As a secondary treatment process, the SBR process is
among the BATs for slaughterhouse wastewater
treatment. The review on the performance of SBR in
slaughterhouse wastewater treatment is detailed in the
End of Project Report. However, SBRs are not able to
remove N from slaughterhouse wastewater as
efficiently as COD because slaughterhouse
wastewater contains very high TN, with a typical BOD5
to TN ratio of 7–9:1. 

Table 1.1. Discharge standards in Ireland (EC, 1991)1.
Parameters Concentration

(mg/l)
Minimum reduction

(%)

5-Day biochemical oxygen demand (at 20°C) without nitrification 25 70–90

Chemical oxygen demand 125 75

Total suspended solids 35 90

Total phosphorus 1–22 80

Total nitrogen 10–152 70–80

1EC (European Commission), 1991. Council Directive 91/271/EEC of 21 May 1991 concerning urban waste-water treatment. Official
Journal of the European Communities L135: 40–52. 

2Lower limit applies to sensitive areas that are subject to eutrophication.

Table 1.2. Summary of preliminary and primary treatments of slaughterhouse wastewater. 

Wastewater Scale Configuration
(pressure)

Chemicals used Performance
(removals %)

Reference

Raw poultry 
slaughterhouse

Industrial Industrial DAF (300 kPa) PAC, anionic 
polymer

COD – 43%
SS – 43%
O&G – 49%

de Nardi and 
Fuzi (2008)1

Raw poultry 
slaughterhouse

Industrial Laboratory-scale DAF 
with 40% recycle
(450 kPa)

PAC, anionic 
polymer

SS – 74%
O&G – 94%

de Nardi and 
Fuzi (2008)1

Settled wastewater Laboratory Coagulated Alum COD – 65%
SS – 34%
TP – 45%

Amuda and 
Alade (2006)2

Settled wastewater Laboratory Coagulated Ferric chloride COD – 63%
SS – 28%
TP – 20%

Amuda and 
Alade (2006)2

Settled wastewater Laboratory Coagulated Ferric sulfate COD – 65%
SS – 20%
TP – 39%

Amuda and 
Alade (2006)2

COD, chemical oxygen demand; DAF, dissolved air flotation; O&G, oil and grease; PAC, polyaluminium chloride; SS, suspended solids;
TP, total phosphorus.
1de Nardi, I.R. and Fuzi, T.P., 2008. Performance evaluation and operating strategies of dissolved-air flotation system treating poultry
slaughterhouse wastewater. Resources Conservation and Recycling 52: 533–544.

2Amuda, O.S. and Alade, A., 2006. Coagulation/flocculation process in the treatment of abattoir wastewater. Desalination 196: 22–31.



Enhanced nitrogen removal for slaughterhouse wastewater using novel technologies

4

A conventionally operated SBR can be changed to an
IASBR, where one complete operational cycle
comprises four phases:

1. Fill;

2. React (alternating aeration and mixing);

3. Settle; and 

4. Draw. 

In the react phase, aeration and mixing are
alternatively applied. In an IASBR, during the aeration
periods, dissolved oxygen (DO) is high and aerobic
nitrifiers oxidise ammonium to oxidised N (NO2-N and
NO3-N) and, during the following mixing periods, DO
decreases to such a low level that anoxic denitrifiers
reduce oxidised N to N2 gas. The intermittent aeration
strategy can also reduce the demand for rbCOD
contained in the influent wastewater in the fill phase by
minimising the occurrence of N removal in the fill

phase, so that PAOs will obtain sufficient rbCOD for
anaerobic P release, which is beneficial to biological P
removal. In addition, in an intermittently aerated
reactor, the organic C stored by PAOs could be used
by denitrifiers for denitrification in the latter anaerobic
periods, resulting in less dependence of denitrification
on the rbCOD content in the influent wastewater.
Therefore, stable and efficient N and P removal can be
achieved in IASBRs, which is an advantage over
conventional SBRs.

Tertiary treatment is not often applied to
slaughterhouse wastewater due to the high costs.
However, filtration, constructed wetlands (CWs),
membrane filtration, coagulation and precipitation,
may be used, depending on intended use of final
effluent and permit restrictions (EC, 2005a,b). The
tertiary treatment of slaughterhouse wastewater is
summarised in Table 1.3. 

Table 1.3. Summary of tertiary treatment of slaughterhouse wastewater.

Wastewater Scale Pretreatment Treatment method Performance
(removals %)

Reference 

Slaughterhouse Laboratory Coagulation and 
aerobic–anoxic SBR

Reverse osmosis
(2.0 MPa)

COD – 97%
BOD5 – 88% 
TP – 100%
TN – 75%

Bohdziewicz et al. 
(2002)1

Slaughterhouse Laboratory Aerobic SBR Reverse osmosis
(2.0 MPa)

COD – 86%
BOD5 – 50%
TP – 98% 
TN – 90%

Sroka et al. 
(2004)2

Slaughterhouse Industrial Aerobic activated 
sludge

Constructed wetland
(HRT – 2.7–3.5 days)

SS – 83–89%
TP – 14–56%
TN – 37–61%

Finlayson and 
Chick (1983)3

BOD5, 5-day biochemical oxygen demand; COD, chemical oxygen demand; HRT, hydraulic retention time; SBR, sequencing batch
reactor; SS, suspended solids; TN, total nitrogen; TP, total phosphorus.
1Bohdziewicz, J., Sroka, E. and Lobos, E., 2002. Application of the system which combines coagulation, activated sludge and reverse 
osmosis to the treatment of the wastewater produced by the meat industry. Desalination 144: 393–398. 

2Sroka, E., Kaminski, W. and Bohdziewicz, J., 2004. Biological treatment of meat industry wastewater. Desalination 162: 85–91. 
3Finlayson, C.M. and Chick, A.J., 1983. Testing the potential of aquatic plants to treat abattoir effluent. Water Research 17: 415–422. 



X. Zhan et al. (2005-ET-MS-31-M3)

5

2 Experiment Systems Set-Up

The laboratory- and pilot-scale experiment systems
are described below. They are detailed in the End of
Project Report. 

2.1 Laboratory-Scale Systems

The configuration of laboratory-scale SBR systems is
illustrated in Fig. 2.1. The reactor tank was made from
transparent Plexiglas and had a working volume of
10 l, with an inner diameter of 194 mm and a height of
400 mm. Peristaltic pumps were used to fill the reactor
tank with slaughterhouse wastewater from the influent
tank during the fill phase and to decant the effluent
from the reactor tank during the draw/idle phase. A
mechanical mixer with an 80-mm × 100-mm
rectangular paddle was installed over the reactor. An
air pump supplied air through a porous stone diffuser,
located at the bottom of the reactor tank. The airflow
rate was regulated by an air flowmeter. The
operational sequence of the SBR system and the
movement of all mechanical devices were controlled
by a programmable logic controller (PLC). 

Dissolved oxygen, pH and oxidation–reduction
potential (ORP) in the reactor tank were real-time

monitored using DO, pH and ORP electrodes
connected to corresponding transmitters that
transformed the signals from the three electrodes into
4–20 mA analogue signals. Then, a data acquisition
card transformed analogue signals into digital signals,
which were processed by the LabVIEW computer
programme.

The configuration of the laboratory-scale sequencing
batch biofilm reactor (SBBR) systems was the same as
that of SBR systems, but only a bulk volume of 4.0 l of
Kaldnes® K1 plastic biofilm carriers (Anoxkaldnes AS,
Norway) was added in the reactor. The biofilm carrier
elements have a nominal diameter and length of
9.1 mm and 7.2 mm, respectively, with a specific
weight of approximately 0.95 kg/l. The effective
specific surface area of the biofilm carriers that is
available for biofilm growth is 500 m2/m3.

The slaughterhouse wastewater treated in the
laboratory-scale unit was collected with 10-l plastic
containers from the conditioning tank in the
wastewater treatment plant of West Proteins in
Ballyhaunis. It was then stored in a refrigerator at
approximately 4°C for up to 10–20 days before using.

Figure 2.1. Schematic diagram of the laboratory sequencing batch reactor system. PLC, programmable
logic controller; DO, dissolved oxygen; ORP, oxidation–reduction potential. 

PLC Mixer To computer

Data
Acquisition
Card

Transmitters

DO

pH

ORP

Flowmeter

Air pump

Effluent pump

Feed pump

Influent
tank



Enhanced nitrogen removal for slaughterhouse wastewater using novel technologies

6

The influent wastewater in the influent tank was
prepared daily by filtering the raw wastewater through
a 0.6-mm mesh screen. A submerged aquarium pump
was placed in the influent tank to stir the wastewater. 

2.2 Pilot-Scale System

The pilot-scale SBR (Fig. 2.2) was constructed at the
Environmental Engineering Laboratory, NUI Galway,
and deployed on-site at the slaughterhouse
wastewater treatment plant for Western Proteins. The
pilot-scale SBR influent was taken from the balance
tank in the wastewater treatment plant. The design and
operation of the pilot-scale SBR was based on the
experience in the design and operation of the
laboratory-scale SBR work. The pilot-scale SBR’s
performance was monitored over 402 days. A site
manual and safety statement for the pilot-scale SBR
were prepared.

The pilot-scale reactor tank was a 200-l barrel with a
working volume of 150 l, a mean inner diameter of
259 mm and a height of 715 mm, giving a height-to-
diameter ratio of 2.76. 

The volumes of influent pumped to the reactor, sludge
withdrawn, and effluent withdrawn were controlled by
float switches, which were connected to a PLC. The